Conducted Output Power (802.11ac-CH 54) 121.5 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

RN P 7,

L RL I v
Center Freq 5. 270000000 GHz Garter Freq 5270000000 GHEz Radie Std: None

e Trig: Fres Run furg|Hakd: 1004100
#IFGain:l ewr RAtten: 20 4B Radis Devics: BTS

Rief Offset 10.4 0B
Ref 20.00 dBm

#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

8.86 dBm 7 36.24 Mk -66.73 dBm Mz

Lo STATLS

Conducted Output Power (802.11ac-CH 54) 135 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

(8 AL ra By THT: ], B b i, 201

Center Freq 5. 270000000 GHz Garter Freq 5270000000 GHEz Radie Std: Nons
e Trig: Fres FRun Aueg|Hobkd: 1004100

#IFGain:Low Bhiten: 20 48 Rsdis Devies: BTS

Rief Offset 10.4 0B
Ref 20.00 dBm

#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

8.35 dBm 7 36.24 Mk -67.24 dBm Mz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "

Page of 262




Conducted Output Power (802.11ac-CH 54) 162 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

T3 (T 8 i 5, 0

L RL I v
Center Freq 5. 270000000 GHz Garter Freq 5270000000 GHEz Radie Std: Nons

e Trig: Fres Run furg|Hakd: 1004100
#IFGain:l ewr RAtten: 20 4B Radis Devics: BTS

Rief Offset 10.4 0B
Ref 20.00 dBm

#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

8.02 dBm 7 36.24 Mk -67.57 dBm /Hz

Lo STATLS

Conducted Output Power (802.11ac-CH 54) 180 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

(0 AL PE T S B s 7%, 00

Center Freq 5. 270000000 GHz Garter Freq 5270000000 GHEz Radie Std: Nons
e Trig: Fres FRun Aueg|Hobkd: 1004100

#IFGain:Low Bhiten: 20 48 Rsdis Devies: BTS

Rief Offset 10.4 0B
Ref 20.00 dBm

#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

7.97 dBm 7 36.24 Mk -67.62 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "

Page of 262




HCT

HONOOLOD
RESULT PLOTS (5510 ~ 5710 MHz)
Output Power (802.11ac-CH 110) 13.5 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

T ra T4 753 B 7, 00

Center Freg 5.550000000 GHz Ganter Freq: SS50000000 GHz Radia Std: Mone
e Trig: Fres Fun A g[Hobd: 1001100

#IFGain:d e RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.4 dB
Refl 20,00 dBm

Center 5.556H2 Span 72.6 MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

9.70 dBm 7 36.3 MH: -65.90 dBm /Hz

STATLS

Conducted Output Power (802.11ac-CH 110) 27 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

T P P 7,

T £z by
Center Freq 5.550000000 GHz Camter Freq: B50000000 GHE Radia Std: Nene

s Trig: Fres Run furg|Hakd: 1004100
#IFGain:l ewr RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.4 dB
Refl 20,00 dBm

Center 5.556H2 Span 72.6 MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

9.28 dBm 7 36.3 MH; -66.32 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "

Page of 262



Conducted Output Power (802.11ac-CH 110) 40.5 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

LIS P i 5, 00

T £z by 1)
Center Freq 5.550000000 GHz Camter Freq: B50000000 GHE Radia Std: Nene

s Trig: Fres Run furg|Hakd: 1004100
#IFGain:l ewr RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.4 dB
Refl 20,00 dBm

Center 5.556H2 Span 72.6 MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

9.00 dBm 7 36.3 MH; -66.60 dBm Mz

STATLS

Conducted Output Power (802.11ac-CH 110) 54 Mbps

dggibent Spectrimm Anahyoec I:r.uuul"lﬁ-m
| Rl T Tl 13 PM Ln 4, 201
Center Freg 5.550000000 GHz Ganter Freq: SS50000000 GHz Radia Std: Mone
s Trig: Fres Run furg|Hakd: 1004100
#IFGain:d e RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.4 dB
Refl 20,00 dBm

Center 5.556H2 Span 72.6 MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

8.88 dBm 7 36.3 MH; -66.71 dBm Mz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "

Page of 262




Conducted Output Power (802.11ac-CH 110) 81 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

I P i 7,

T £z by
Center Freq 5.550000000 GHz Camter Freq: B50000000 GHE Radia Std: Nene

s Trig: Fres Run furg|Hakd: 1004100
#IFGain:l ewr RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.4 dB
Refl 20,00 dBm

Center 5.556H2 Span 72.6 MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

8.58 dBm 7 36.3 MH; -67.02 dBm /Hz

STATLS

Conducted Output Power (802.11ac-CH 110) 108 Mbps

dggibent Spmectrm Anatyrer - Channed Pewin
| Rl T LIS P L 4, 201
Center Freg 5.550000000 GHz Ganter Freq: SS50000000 GHz Radia Std: Mone
s Trig: Fres Run furg|Hakd: 1004100
#IFGain:d e RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.4 dB
Refl 20,00 dBm

Center 5.556H2 Span 72.6 MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

8.18 dBm 7 36.3 MH; -67.42 dBm Mz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "

Page of 262




Conducted Output Power (802.11ac-CH 110) 121.5 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

LS5 L1 PM in 7, 0

T £z by
Center Freq 5.550000000 GHz Camter Freq: B50000000 GHE Radia Std: Nene

s Trig: Fres Run furg|Hakd: 1004100
#IFGain:l ewr RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.4 dB
Refl 20,00 dBm

Center 5.556H2 Span 72.6 MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

7.97 dBm 7 36.3 MH; -67.63 dBm Mz

STATLS

Conducted Output Power (802.11ac-CH 110) 135 Mbps

dggibent Spectrimm Anahyoec I:r.uuul"lﬁ-m
| Rl T LI 2 8 i 5, 0
Center Freq 5.550000000 GHz Ganter Freq: 5550000000 GHz Radio Std: Mens
s Trig: Fres Run furg|Hakd: 1004100
#IFGain:l ewr RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.4 dB
Refl 20,00 dBm

Center 5.556H2 Span 72.6 MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

8.05 dBm 7 36.3 MH; -67.55 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "

Page of 262




Conducted Output Power (802.11ac-CH 110) 162 Mbps

dggibent Spectrimm Anahyoec I:r.uuul"lﬁ-m
| Rl T LT3 48 B L 5, 20
Center Freg 5.550000000 GHz Ganter Freq: SS50000000 GHz Radia Std: Mone
s Trig: Fres Run furg|Hakd: 1004100
#IFGain:d e RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.4 dB
Refl 20,00 dBm

AT S

|

|

| Y S [ (S N NS [N N T S— —
Center 5.55 GHz Span 72.6 MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

7.57 dBm 7 36.3 MH; -68.03 dBm /Hz

Lo STATLS

Conducted Output Power (802.11ac-CH 110) 180 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

AL IRy TSCE B n 7, 201
Center Freq 5.550000000 GHz Ganter Freq: 5550000000 GHz Radio Std: Hens
s Trig: Fres Run furg|Hakd: 1004100
#IFGain:l ewr RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.4 dB
Refl 20,00 dBm

Center 5.556H2 Span 72.6 MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

7.52 dBm 7 36.3 MH; -68.08 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "

Page of 262




HCT

([ mpaaMa) ]

RESULT PLOTS (5210 MHz)
Conducted Output Power (802.11ac-CH 42) 29.3 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

D T v 53 1 40 P i 7,
Center Freq 5.210000000 GHz Garrter Freq 5210000000 GHEz Radie Std: Nons
e Trig: Fres FRun Aueg|Hobkd: 1004100
#IFGain:Low Bhiten: 20 48 Rsdis Devies: BTS

Ref Offset 10.3 dB
Refl 20.00 dBm

Center 5.21GHz ______ spani514MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

9.99 dBm /75.60 Mk -68.80 dBm /Hz

Lo STATLS

dggibent Spmectrm Anatyrer - Channed Pewin
| Rl T T35 150 9 i 75, 00
Center Freg 5.210000000 GHz Ganter Freq: 5210000000 GHz Radia Std: Mone
e Trig: Fres Run #furg|Hokd- 1000500
#IFGain:d e RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.3 dB
Refl 20.00 dBm

Center 5.21GHz ______ spani514MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

9.36 dBm 7 75.69 Mk -69.43 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "

Page of 262




Conducted Output Power (802.11ac-CH 42) 87.8 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

1 o M LN 0

L RL I v
Center Freq 5.210000000 GHz Garrter Freq 5210000000 GHEz Radie Std: Nons

e Trig: Fres Run furg|Hakd: 1004100
#IFGain:l ewr RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.3 dB
Refl 20.00 dBm

|
| N N [ (S AN NS [N I T S— —
Center 5.21 GHz Span 151.4 MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

8.88 dBm 7 75.89 Mk -69.91 dBm Mz

Lo STATLS

Conducted Output Power (802.11ac-CH 42) 117 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

(0 AL Py TS B 7, 00

Center Freq 5.210000000 GHz Garrter Freq: 5210000000 GHEz Radie Std: Nons
e Trig: Fres FRun Aueg|Hobdo- 100400

#IFGain:Low Bhiten: 20 48 Rsdis Devies: BTS

Ref Offset 10.3 dB
Refl 20.00 dBm

Center 5.21GHz ______ spani514MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

8.50 dBm 7 75.69 Mk -70.29 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "

Page of 262




Conducted Output Power (802.11ac-CH 42) 175.5 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

ThAL40 B0 Ln 28, 20

L RL I v
Center Freq 5.210000000 GHz Garrter Freq 5210000000 GHEz Radio Std: None

e Trig: Fres Run furg|Hakd: 1004100
#IFGain:l ewr RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.3 dB
Refl 20.00 dBm

Center 5.21GHz ______ spani514MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

8.04 dBm 7 75.69 Mk -70.75 dBm Hz

STATLS

Conducted Output Power (802.11ac-CH 42) 234 Mbps

dggibent Spectrimm Anahyoec I:r.uuul"lﬁ-m
| Rl T TS P L 4, 201
Center Freg 5.210000000 GHz Ganter Freq: 5210000000 GHz Radia Std: Mone
e Trig: Fres Run furg|Hakd: 1004100
#IFGain:d e RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.3 dB
Refl 20.00 dBm

Center 5.21GHz ______ spani514MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

7.68 dBm 7 75.69 Mk -71.11 dBm Mz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "

Page of 262




Conducted Output Power (802.11ac-CH 42) 263.3 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

SR P LN ™,

ix RL I v ¥
Center Freq 5.210000000 GHz Garrter Freq 5210000000 GHEz Radio Std: Nons

e Trig: Fres Run furg|Hakd: 1004100
#IFGain:l ewr RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.3 dB
Refl 20.00 dBm

Center 5.21GHz ______ spani514MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

7.44 dBm 7 75.69 Mk -71.35 dBm Mz

STATLS

Conducted Output Power (802.11ac-CH 42) 292.5 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny
| Rl T ] P L, 20
Center Freg 5.210000000 GHz Ganter Freq: 5210000000 GHz Radia Std: Mone
e Trig: Fres Run furg|Hakd: 1004100
#IFGain:d e RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.3 dB
Refl 20.00 dBm

Center 5.21GHz ______ spani514MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

7.42 dBm 7 75.69 Mk -71.37 dBm Mz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "

Page of 262




Conducted Output Power (802.11ac-CH 42) 351 Mbps

dggibent Spectrimm Anahyoec I:r.uuul"lﬁ-m
| Rl T TR M i 5, 0
Center Freg 5.210000000 GHz Ganter Freq: 5210000000 GHz Radia Std: Mone
e Trig: Fres Run furg|Hakd: 1004100
#IFGain:d e RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.3 dB
Refl 20.00 dBm

!,....-.__.-—-.-_.-"'
|
| N N [ (S AN NS [N I T S— —
Center 5.21 GHz Span 151.4 MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

7.14 dBm 7 75.69 Mk -71.65 dBm /Hz

Lo STATLS

Conducted Output Power (802.11ac-CH 42) 390 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

AL ra By T30 B 1, 00
Center Freq 5.210000000 GHz Ganter Freq: 5210000000 GHz Radio Std: Hens
e Trig: Fres Run furg|Hakd: 1004100
#IFGain:l ewr RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.3 dB
Refl 20.00 dBm

Center 5.21GHz ______ spani514MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

6.97 dBm 7 75.69 Mk -71.82 dBm Mz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "

Page of 262




HCT

([ mpaaMa) ]

RESULT PLOTS (5290 MHz)
Conducted Output Power (802.11ac-CH 58) 29.3 Mbps

dggibent Spmectrm Anatyrer - Channed Pewin

D T v S P L 7,
Center Freq 5. 290000000 GHz Garter Freq 5230000000 GHz Radie Std: Nons
e Trig: Fres Run Aueg|Hobdo- 100400
#IFGain:Low Bhiten: 20 48 Rsdis Devies: BTS

Ref Offset 10.4 4B
Ref 20.00 dBm

|
|
|
|
|
I
B
1
|
|
|

Center 5.296H2 _____ Spani514MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

9.84 dBm 7 75.69 Mk -68.95 dBm /Hz

Lo STATLS

Conducted Output Power (802.11ac-CH 58) 58.5 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

(X AL B Py TSR] P i 25, 207
Center Freq 5.290000000 GHz Garnter Freq: 5230000000 GHz Radia Std: Mone
e Trig: Fres Run furg|Hakd: 1004100
#IFGain:d e RAtten: 20 4B Radis Devics: BTS

Rief Offset 10.4 0B
Ref 20.00 dBm

. CFStep
Center 5.29 GHz Span 151.4 Mz (el
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms 4 ’

Channel Power Power Spectral Density
H

9.28 dBm 7 75.69 Mk -69.51 dBm Mz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "

Page of 262




Conducted Output Power (802.11ac-CH 58) 87.8 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

i P i 7, 0

T £z by
Center Freq 5.290000000 GHz Carter Freq: 5230000000 GHz Radia Std: Nene

e Trig: Fres Run furg|Hakd: 1004100
#IFGain:l ewr RAtten: 20 4B Radis Devics: BTS

Rief Offset 10.4 0B
Ref 20.00 dBm

| CF Step
Center 5.29 GHz Span 151.4 Mz (el

#Res BW 1 MHz #VBW 1 MHz Eweep 1ms . *
Channel Power Power Spectral Density Ffﬂlf-";!:
2

8.82 dBm 7 75.89 Mk -69.97 dBm /Hz

STATLS

Conducted Output Power (802.11ac-CH 58) 117 Mbps

dggibent Spectrimm Anahyoec I:r.uuul"lﬁ-m
| Rl T TS 20 P L 5, 20
Center Freq 5.290000000 GHz Garnter Freq: 5230000000 GHz Radia Std: Mone
e Trig: Fres Run furg|Hakd: 1004100
#IFGain:d e RAtten: 20 4B Radis Devics: BTS

Rief Offset 10.4 0B
Ref 20.00 dBm

L P
Center 5.29 GHz Span 151.4 Mz (el
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms 4 ’

FreqOMmset

Channel Power Power Spectral Density ats
L

8.29 dBm 7 75.69 Mk -70.50 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "

Page of 262



Conducted Output Power (802.11ac-CH 58) 175.5 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

-t 40 P in 7, 0

T £z by
Center Freq 5.290000000 GHz Carter Freq: 5230000000 GHz Radia Std: Nene

e Trig: Fres Run furg|Hakd: 1004100
#IFGain:l ewr RAtten: 20 4B Radis Devics: BTS

Rief Offset 10.4 0B
Ref 20.00 dBm

| CF Step
Center 5.29 GHz Span 151.4 Mz (el

#Res BW 1 MHz #VBW 1 MHz Eweep 1ms . *
Channel Power Power Spectral Density Ffﬂlf-";!:
2

7.43 dBm 7 75.69 Mk -71.36 dBm Mz

STATLS

Conducted Output Power (802.11ac-CH 58) 234 Mbps

dggibent Spmectrm Anatyrer - Channed Pewin
X AL B Py TS 5 B8 iy 25, 20
Center Freq 5.290000000 GHz Garnter Freq: 5230000000 GHz Radia Std: Mone
e Trig: Fres Run furg|Hakd: 1004100
#IFGain:d e RAtten: 20 4B Radis Devics: BTS

Rief Offset 10.4 0B
Ref 20.00 dBm

. CFStep
Center 5.29 GHz Span 151.4 Mz (el
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms 4 ’

FreqOMmset

Channel Power Power Spectral Density ats
L

7.14 dBm 7 75.69 Mk -71.65 dBm /Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "

Page of 262



Conducted Output Power (802.11ac-CH 58) 263.3 Mbps

dggibent Spectrimm Anahyoec I:r.uuul"lﬁ-m
| Rl T T2 P L, 0
Center Freq 5.290000000 GHz Garnter Freq: 5230000000 GHz Radia Std: Mone
e Trig: Fres Run furg|Hakd: 1004100
#IFGain:d e RAtten: 20 4B Radis Devics: BTS

Rief Offset 10.4 0B
Ref 20.00 dBm

|
|
|
|
|
|
i—.
|
i

. CFStep
Center 5.29 GHz Span 151.4 Mz (el
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms 4 ’

FreqOMmset

Channel Power Power Spectral Density ats
L

6.94 dBm 7 75.69 Mk -71.85 dBm /Hz

Lo STATLS

Conducted Output Power (802.11ac-CH 58) 292.5 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

D T v ST P,
Center Freq 5. 290000000 GHz Garter Freq 5230000000 GHEz Radio Std: None
e Trig: Fres Run Aueg|Hobkd: 1004100
#IFGain:Low Bhiten: 20 48 Rsdis Devies: BTS

Rief Offset 10.4 0B
Ref 20.00 dBm

|
| | CF Step
Center 5.29 GHz Span 151.4 Mz (el
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms 4 ’

|
|
|
|
|
|
e
|
|
|
|

FreqOMmset
0 Hz

Channel Power Power Spectral Density

6.88 dBm 7 75.69 Mk -71.91 dBm Mz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "
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Conducted Output Power (802.11ac-CH 58) 351 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny
| Rl T TS B L 5, 20
Center Freq 5.290000000 GHz Garnter Freq: 5230000000 GHz Radia Std: Mone
e Trig: Fres Run furg|Hakd: 1004100
#IFGain:d e RAtten: 20 4B Radis Devics: BTS

Rief Offset 10.4 0B
Ref 20.00 dBm

o
i
i

. CFStep
Center 5.29 GHz Span 151.4 Mz (el
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms 4 ’

FreqOMmset

Channel Power Power Spectral Density ats
L

6.62 dBm /75.69 Mk -712.17 dBm Mz

Lo STATLS

Conducted Output Power (802.11ac-CH 58) 390 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

TSRO0 P B ™, ]

i L FE By
Center Freg 5. 290000000 GHz Gantar Frag: S.290000000 GHE Radio Std: Mon
e Trig: Fres Run furg|Hakd: 1004100
#IFGain:l ewr RAtten: 20 4B Radis Devics: BTS

Rief Offset 10.4 0B
Ref 20.00 dBm

. CFStep
Center 5.29 GHz Span 151.4 Mz (el
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms 4 ’

FreqOMmset
0 Hz

Channel Power Power Spectral Density

6.47 dBm 7 75.69 Mk -72.33 dBm Mz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "

Page of 262




HCT

HCTCDOD
RESULT PLOTS (5530 MHz ~ 5690 MHz)

Conducted Output Power (802.11ac-CH 106) 29.3 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

(X AL B Py Tl L2 P i 25, 207

Center Freg 5.530000000 GHz GCanter Freq: 5530000000 GHz Radia Std: Mone
s Trig: Fres Run #furg|Hokd- 1000500

#IFGain:d e RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.4 dB
Refl 20,00 dBm

Span 151.5 MHz
#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

8.94 dBm 7 75.73 Mk -69.86 dBm Mz

Conducted Output Power (802.11ac-CH 106) 58.5 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

TG P B ™,

o AL P Py 1
Center Freq 5.530000000 GHz Garrter Freq: 5530000000 GHEz Radie Std: Nons

s Trig: Fres Run furg|Hakd: 1004100
#IFGain:l ewr RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.4 dB
Refl 20,00 dBm

#Res BW 1 MHz #VBW 1 MHz

Channel Power Power Spectral Density

8.39 dBm 77573 Mk -70.40 dBm Mz

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

EUT Type:
Test Report No. Date of Issue: . FCC ID:
HCTR1306FR25-1 July 30, 2013 ﬁgl(l)u(lg;/llizg)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and ZNFLOAF
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Conducted Output Power (802.11ac-CH 106) 87.8 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

G448 P n 7, 0

i L FE By
Center Freq 5530000000 GHz Canter Fraq: 5520000000 GHz Radie Std: None

s Trig: Fres Run furg|Hakd: 1004100
#IFGain:l ewr RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.4 dB
Refl 20,00 dBm

#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

7.92 dBm 775.73 Mk -70.87 dBm Mz

Lo STATLS

Conducted Output Power (802.11ac-CH 106) 117 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

n L P py TS0 BR ln 7, 0

Center Freq 5.530000000 GHz Garrter Freq: 5530000000 GHEz Radie Std: Nons
e Trig: Fres FRun Aueg|Hobkd: 1004100

#IFGain:Low Bhiten: 20 48 Rsdis Devies: BTS

Ref Offset 10.4 dB
Refl 20,00 dBm

#Res BW 1 MHz #VBW 1 MHz

Channel Power Power Spectral Density

7.55 dBm 775.73 Mk -71.24 dBm Mz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "
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Conducted Output Power (802.11ac-CH 106) 175.5 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

0TS P i 7,

i L FE By
Center Freq 5530000000 GHz Canter Fraq: 5520000000 GHz Radie Std: None

s Trig: Fres Run furg|Hakd: 1004100
#IFGain:l ewr RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.4 dB
Refl 20,00 dBm

#Res BW 1 MHz #VBW 3 MHz BEweep 1ms
Channel Power Power Spectral Density

7.02 dBm 775.73 Mk -T1.77 dBm Mz

Lo STATLS

Conducted Output Power (802.11ac-CH 106) 234 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

N AL £ By 0 M i 74,

Center Freq 5.530000000 GHz Ganter Freq: 5530000000 GHz Radio Std: Hens
s Trig: Fres Run furg|Hakd: 1004100

#IFGain:l ewr RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.4 dB
Refl 20,00 dBm

#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

6.69 dBm 7 75.73 Mk -72.10 dBm Mz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "
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Conducted Output Power (802.11ac-CH 106) 263.3 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

D T v 008 P i 7,
Center Freq 5.530000000 GHz Garrter Freq: 5530000000 GHEz Radie Std: None
e Trig: Fres FRun Aueg|Hobkd: 1004100
#IFGain:Low Bhiten: 20 48 Rsdis Devies: BTS

Ref Offset 10.4 dB
Refl 20,00 dBm

#Res BW 1 MHz #VBW 1 MHz

Channel Power Power Spectral Density

6.48 dBm 7 75.73 Mk -712.32 dBm /Hz

Lo STATLS

Conducted Output Power (802.11ac-CH 106) 292.5 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

D T v 1T P B T,
Center Freq 5.530000000 GHz Garrter Freq: 5530000000 GHEz Radie Std: Nons
e Trig: Fres FRun Aueg|Hobkd: 1004100
#IFGain:Low Bhiten: 20 48 Rsdis Devies: BTS

Ref Offset 10.4 dB
Refl 20,00 dBm

|
|
|

#Res BW 1 MHz #VBW 3 MHz BEweep 1ms

Channel Power Power Spectral Density

6.37 dBm /7573 Mk -712.42 dBm Mz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "
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Conducted Output Power (802.11ac-CH 106) 351 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

A 2508 P 7,

i L FE By
Center Freq 5530000000 GHz Canter Fraq: 5520000000 GHz Radie Std: None

s Trig: Fres Run furg|Hakd: 1004100
#IFGain:l ewr RAtten: 20 4B Radis Devics: BTS

Ref Offset 10.4 dB
Refl 20,00 dBm

#Res BW 1 MHz #VBW 1 MHz

Channel Power Power Spectral Density

6.15 dBm 775.73 Mk -712.65 dBm /Hz

Lo STATLS

Conducted Output Power (802.11ac-CH 106) 390 Mbps

dggibent Spectrimm Anahyoec crﬁm Wemenny

D T v M09 P 7,

Center Freq 5.530000000 GHz Garrter Freq: 5530000000 GHEz Radie Std: Nons
e Trig: Fres FRun Aueg|Hobkd: 1004100

#IFGain:Low Bhiten: 20 48 Rsdis Devies: BTS

Ref Offset 10.4 dB
Refl 20,00 dBm

#Res BW 1 MHz #VBW 1 MHz

Channel Power Power Spectral Density

6.01 dBm 775.73 Mk -712.78 dBm Mz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "
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([ mpaaMa) ]
8.4 POWER SPECTRAL DENSITY

The peak power density is measured with a spectrum analyzer connected to the antenna terminal

while the EUT is operating in transmission mode at the appropriate frequencies. The maximum
permissible peak power spectral density is 4 dBm/ MHz in the 5.15 GHz — 5.25 GHz band and 11
dBm/ MHz in the 5.25 GHz — 5.35 GHz and 5.47 GHz — 5.725 GHz bands

TEST CONFIGURATION

EUT Spectrum Analyzer

Coax cable

TEST PROCEDURE
We tested according to Method in KDB 789033(issued 04/08/2013).

The spectrum analyzer is set to :

1.

= © 0N O Ok DN

Set span to encompass the entire emission bandwidth(EBW) of the signal.

RBW =1 MHz.

VBW = 3 MHz.

Number of points in sweep = 2*span/RBW.

Sweep time = auto.

Detector = RMS(i.e., power averaging), if available. Otherwise, use sample detector mode.
Do not use sweep triggering. Allow the sweep to “free run”.

Trace average at least 100 traces in power averaging(RMS) mode

Use the peak search function on the spectrum analyzer to find the peak of the spectrum.

. If Method SA-2 was used, add 10 log(1/x), where x is the duty cycle, to the peak of the

spectrum.

Sample Calculation
PSD = Reading Value + ATT loss + Cable loss(1 ea) + Duty Cycle Factor

Output

Note :

Power =-5dBm + 10 dB + 0.8 dB + 0.21 dB = 16.01 dBm

1. Spectrum reading values are not plot data. The PSD results in plot is already including the actual values of

loss for the attenuator and cable combination.

2. Spectrum offset = Attenuator loss + Cable loss
3. We apply to the offset in the 5.2 GHz, 5.3 GHz and 5.6 GHz range that was rounded off to the closest

tenth dB. Actual value of loss for the attenuator and cable combination is below table.

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "
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HCTOOL D

Band Frequency(MHz) | Loss(dB)
5180 10.30
5190 10.29

UNII 1 5200 10.28
5230 10.29
5240 10.34
5260 10.37
5270 10.38

UNII 2 5300 10.40
5310 10.39
5320 10.39
5500 10.35
5510 10.36
5550 10.41

UNII 2e
5580 10.43
5670 10.43
5700 10.30

(Actual value of loss for the attenuator and cable combination)

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1306FR25-1

Date of Issue:
July 30, 2013

EUT Type:
Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth,
NFC(Felica)

WLAN and

FCC ID:
ZNFLO1F
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HCT

HCTCDOD
TEST RESULTS

Conducted Power Density Measurements

Test Result
Measured | Duty Cycle Measured Limit | Pass/Fail
Frequency | Channel Mode Power Factor DenZﬁ;v(?ier) (dBm)
(MHz) No. Density (dB) +
(dBm) Duty Cycle
Factor
5180 36 1.784 0.218 2.002 Pass
5200 40 802.11a 1.935 0.218 2.153 Pass
5240 48 1.819 0.218 2.037 Pass
5260 52 1.981 0.218 2.199 1 Pass
5300 60 802.11a 1.660 0.218 1.878 1 Pass
5320 64 0.939 0.218 1.157 1 Pass
5500 100 0.460 0.218 0.678 11 Pass
5580 116 802.11a 0.994 0.218 1.212 1 Pass
5700 140 0.405 0.218 0.623 11 Pass
Conducted Power Density Measurements
Test Result
Measured | Duty Cycle Measured Limit | Pass/Fail
Frequency | Channel Mode Power Factor DenZﬁ;v(?jer) (dBm)
(MHz) No. Density (dB) +
(dBm) Duty Cycle
Factor

5180 36 802.11n 0.267 0.243 0.510 Pass
5200 40 20MHz 0.063 0.243 0.306 Pass
5240 48 BW 0.073 0.243 0.316 4 Pass
5260 52 802.11n 0.646 0.243 0.889 1" Pass
5300 60 20MHz 0.274 0.243 0.517 11 Pass
5320 64 BW -0.025 0.243 0.218 1 Pass
5500 100 802.11n -0.435 0.243 -0.192 1 Pass
5580 116 20MHz -0.266 0.243 -0.023 11 Pass
5700 140 BW -0.590 0.243 -0.347 1 Pass

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1306FR25-1

Date of Issue:
July 30, 2013

EUT Type:

NFC(Felica)

Cellular/PCS  GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone with  Bluetooth,

WLAN and

FCC ID:
ZNFLO1F

Page
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HCTCO OB
Conducted Power Density Measurements
Test Result
Measured Duty M;asured Limit | Pass/Fail
F Channel ower
requency anne Mode Power Cycle Dens'ty(dBm) (dBm)
(MHz) No. Density Factor +
(dBm) (dB) Duty Cycle
Factor
5190 38 802.11n -2.935 0.432 -2.503 Pass
5230 46 40MHz BW -2.924 0.432 -2.492 Pass
5270 54 802.11n -2.277 0.432 -1.845 11 Pass
5310 62 40MHz BW -2.637 0.432 -2.205 1" Pass
5510 102 -3.339 0.432 -2.907 11 Pass
802.11n
5550 110 -3.287 0.432 -2.855 1" Pass
40MHz BW
5670 134 -3.652 0.432 -3.220 11 Pass
T FCC CERTIFICATION REPORT www.hct.co.kr
F R e ?j;e;(’: Iosue: ColanPCS  GSMIGPRSWCDMAHSDPAHSUPA Phone with Blustooth, WLAN and Fec o

NFC(Felica)
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RO O
Conducted Power Density Measurements
Test Result
Measured | Duty Cycle M;asured Limit | Pass/Fail
ower
Frequency Channel Mode Power Factor Dens'ty(dBm) (dBm)
(MHz) No. Density (dB) +
(dBm) Duty Cycle
Factor
5180 36 802.11ac -0.637 0.235 -0.402 Pass
5200 40 20MHz -0.596 0.235 -0.361 Pass
5240 48 BW -0.682 0.235 -0.447 Pass
5260 52 802.11ac -0.259 0.235 -0.024 1 Pass
5300 60 20MHz -0.637 0.235 -0.402 1 Pass
5320 64 BW -0.901 0.235 -0.666 11 Pass
5500 100 802.11ac -1.292 0.235 -1.057 1 Pass
5580 116 20MHz -1.135 0.235 -0.900 1 Pass
5720 144 BW -1.260 0.235 1.025 1 Pass
Conducted Power Density Measurements
Test Result
Measured | Duty Cycle M;asured Limit | Pass/Fail
ower
Frequency | Channel Mode Power Factor Density(dBm) | (4Bm)
(MHz) No. Density (dB) +
(dBm) Duty Cycle
Factor
5190 38 802.11ac -3.594 0.430 -3.164 Pass
40MHz
5230 46 BW -4.558 0.430 -4.128 Pass
5270 54 802.11ac -3.677 0.430 -3.247 11 Pass
40MHz
5310 62 BW -4.163 0.430 -3.733 1 Pass
5510 102 802.11ac -4.816 0.430 -4.386 1 Pass
5550 110 40MHz -4.205 0.430 -3.775 1 Pass
5710 142 BW -4.385 0.430 -3.955 11 Pass
;ggf;g,fgg FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: Egﬂzjm):és GSM/GPRS/WCDMA/HSDPA/HSUPA Phone  with  Blustooth, WLAN and | FCC ID:

HCTR1306FR25-1

July 30, 2013

NFC(Felica)

ZNFLO1F
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HCTCR,OD
Conducted Power Density Measurements
Test Result
Measured Duty M;asured Limit | Pass/Fail
F Channel ower
requency anne Mode Power Cycle Dens'ty(dBm) (dBm)
(MHz) No. Density Factor +
(dBm) (dB) Duty Cycle
Factor
802.11ac Pass
5210 42 80MHz BW -7.380 0.838 -6.542 4
802.11ac Pass
5290 58 80MHz BW -7.677 0.838 -6.839 11
802.11ac Pass
5530 106 80MHz BW -7.964 0.838 -7.126 11
802.11ac Pass
5690 138 80MHz BW -7.335 0.838 -6.497 11
$§§TP,{-E1§§,§$ FCC CERTIFICATION REPORT www.hct.co.kr
F R e ?j;e;(’: Iosue: ColanPCS  GSMIGPRSWCDMAHSDPAHSUPA Phone with Blustooth, WLAN and Fec o

NFC(Felica)

Page
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HCTCDOD
RESULT PLOTS

Power Spectral Density (802.11a-CH 52
;Uhrtﬂmlrlm-hd‘rm: Srevrpl S

i3 RL I v
Center Freq 5260000000 GHz Blvg Type: RMS
THO: Fast ~e= 172 Fras Run Aorg|Hobd: 100100

W {ain:L ow Rinen: 20 4B

Rl Ofeet 10,4 98
Rel 20.00 dBm

1

B e e e e e, e,
r i = g = =

Center 5.26000 GHz ' Span 30.71 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (1000 pts)

s i Points chapged, all traces cheared STATUS

Power Spectral Density (802.11a-CH 60)

dggibent Spectrim Anatyoer - Seepl Sh
_!- EL I v
Center Freq 5.300000000 GHz Blvg Type: RMS

e fawt re- Trig: FresRun RrgHold: 1001100
WG ain:Low Rhimen: 20 B

Rl Ofeet 10,4 98
Rel 20.00 dBm

Center 5.30000 GHz ' Span 30.37 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (1000 pts)

s i Points chapged, all traces cheared STATUS

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

EUT Type:
Test Report No. Date of Issue: . FCC ID:
HCTR1306FR25-1 July 30, 2013 ﬁgl(l)u(lg;/lf’cg)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and ZNFLOAF
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Power Spectral Density (802.11a-CH 64)

dggibent Spectrim Anatyoer - Seepl Sh

L RL I v
Center Freq 5.320000000 GHz Blvg Type: RMS
Trig: Fréa Run Ag|Hald: 1000100

PHIO: Fast ==
W Gain:Low RAiten: 20 4B

Rl Ofeet 10,4 98
Rel 20.00 dBm

Span 30.48 MHz

Center 5.32000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (1000 pts)

STArUS

uss L Poinls changed, all races cheand

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "
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20 MHz BW

dggibent Spectrim Anatyoer - Seepl Sh

i3 RL I v
Center Freq 5260000000 GHz Blvg Type: RMS
THO: Fast ~e= 172 Fras Run Aorg|Hobd: 100100

W {ain:L ow Rinen: 20 4B

Rl Ofeet 10,4 98
Rel 20.00 dBm

Center 5.26000 GHz ' Span 31.21 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (1000 pts)

s i Points chapged, all traces cheared STATUS

Power Spectral Density (802.11n-CH 60)

dggibent Spectrim Anatyoer - Seepl Sh
_!- EL I v
Center Freq 5.300000000 GHz Blvg Type: RMS

e fawt re- Trig: FresRun RrgHold: 1001100
WG ain:Low Rhimen: 20 B

Rl Ofeet 10,4 98
Rel 20.00 dBm

Center 5.30000 GHz ' Span 31.04 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (1000 pts)
s i Points chapged, all traces cheared STATUS
FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:
Test Report No. Date of Issue: . FCC ID:
HCTR1306FR25-1 July 30, 2013 ﬁlilé:u(llfg:i::;g)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone with Bluetooth, WLAN and ZNFLOAF
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Power Spectral Density (802.11n-CH 64)

dggibent Spectrim Anatyoer - Seepl Sh

L RL I v
Center Freq 5.320000000 GHz Blvg Type: RMS
Trig: Fréa Run Ag|Hald: 1000100

PHIO: Fast ==
W {ain:L ow Bhitan: 20 4B

Rl Ofeet 10,4 98
Rel 20.00 dBm

Span 31.00 MHz

Center 5.32000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (1000 pts)

STArUS

uss L Poinls changed, all races cheand

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:

Test Report No. Date of Issue: . FCC ID:

HCTR1306FR25-1 | July 30, 2013 ﬁgygglic;)s GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone  with  Bluetooth, WLAN and | - "

Page of 262



HCT

([ mpaaMa) ]

40 MHz BW

Power Spectral Density (802.11n-CH 54)

dggibent Spectrim Anatyoer - Seepl Sh

i3 RL I v
Center Freq 5270000000 GHz Blvg Type: RMS
THO: Fast ~e= 172 Fras Run Aorg|Hobd: 100100

WG ain:Low BAiten: 20 4B

Rel OiTeet 104 &8
Rel 20.00 dBm

Center 5.27000 GHz ' Span 59.42 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (1000 pts)

s i Points chapged, all traces cheared STATUS

dggibent Spectrim Anatyoer - Seepl Sh

i3 RL I v
Center Freq 5.310000000 GHz Blvg Type: RMS
THO: Fast ~e= 172 Fras Run Aorg|Hobd: 100100

W ain:Low BAften: 20 4B

Rl Ofeet 10,4 98
Rel 20.00 dBm

e ey Pt iy

Center 5.31000 GHz ' Span 59.34 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.07 ms (1000 pts)
s i Points chapged, all traces cheared STATUS
FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
EUT Type:
Test Report No. Date of Issue: . FCC ID:
HCTR1306FR25-1 July 30, 2013 ﬁﬁgﬁ;ﬁg? GSM/GPRS/WCDMA/HSDPA/HSUPA  Phone with Bluetooth, WLAN and ZNFLOAF
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20 MHz BW

Power Spectral Density (802.11ac-CH 52)

dggibent Spectrim Anatyoer - Seepl Sh
_!- EL I v
Center Freq 5260000000 GHz Blvg Type: RMS

e Trig: Fraa Run Aueg|Hold: 1001100
W {ain:L ow Rinen: 20 4B

Rel OiTeet 104 &8
Rel 20.00 dBm

Center 5.26000 GHz
#Res BW 1.0 MHz

]

bR e T | Sk e e

Span 31.26 MHz
#VBW 3.0 MHz* Sweep 1.07 ms (1000 pts)

s i Points chapged, all traces cheared STATUS

Power Spectral Density (802.11ac-CH 60)

dggibent Spectrim Anatyoer - Seepl Sh
_!- EL I v
Center Freq 5.300000000 GHz Blvg Type: RMS

e Trig: Fraa Run Aueg|Hold: 1001100
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8.5 PEAK EXCURSION RATIO

The spectrum analyzer was connected to the antenna terminal while the EUT was operating in
the continuous transmission mode at the appropriate center frequencies. The largest permissible
difference between the modulation envelope(measured using a peak hold function) and the
maximum conducted output power 13 dB/MHz.

TEST CONFIGURATION

EUT Spectrum Analyzer

Coax cable

TEST PROCEDURE
We tested according to KDB 789033(issued 04/08/2013).

The spectrum analyzer is set to :

1. Span = Set the span to view the entire emission bandwidth.

2. RBW =1 MHz

3. VBW 2 3 MHz

4. Detector Mode = Peak

5. Trace Mode = Max hold

6. Allow the sweeps to continue until the trace stabilizes.

7. Use the peak search function to find the peak of the spectrum.

8. Use the procedure to measure the PPSD

9. Compute the ratio of the maximum of the peak-max-hold spectrum to the PPSD.
Note :

1. The PSD results in plot is already including the actual values of loss for the attenuator and cable
combination.

2. Spectrum offset = Attenuator loss + Cable loss

3. We apply to the offset in the 5.2 GHz, 5.3 GHz and 5.6 GHz range that was rounded off to the closest

tenth dB. Actual value of loss for the attenuator and cable combination is below table.
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Band Frequency(MHz) | Loss(dB)
5180 10.30
5190 10.29

UNII 1 5200 10.28
5230 10.29
5240 10.34
5260 10.37
5270 10.38

UNII 2 5300 10.40
5310 10.39
5320 10.39
5500 10.35
5510 10.36
5550 10.41

UNII 2e
5580 10.43
5670 10.43
5700 10.30

(Actual value of loss for the attenuator and cable combination)
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RESULT PLOTS
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Peak Excursion Ratio (802.11ac-CH 48)
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